-7 - B gt T T

- | | OEQC LIBRARY

! Revised Environmental Impact Statement
| - for the Proposed

y Waikane Golf Course Project

o Waikane, Koolaupoko District, Oahu, Hawaii
."E | Voiume H

R st SO T I T T e

N 40

3 Prepared for
f: ' Waikane Development Company

February 1989 -

' GROUP 70 » Architects » Planners « Interior Designers ¢« 924 Dethel Street « Honolulu, HI 96813 « (B0B)523~5866

3 \avA-00bq Lo D




Office of Environmental Quality Control
235 S. Beretania #702
Honolulu HI 96813

586-4185

DATE DUE
C———

JU 19 1938

5_-5-29

]

J

-

i

-~

_‘. ] :

-

_"

1

-

-
——en

2=

[

L,

a=



REVISED ENVIRONMENTAL IMPACT STATEMENT
FOR THE PROPOSED
WAIKANE GOLF COURSE PROJECT
WAIKANE, KOOLAUPCKO DISTRICT, OAHU, HAWAII
[...]
Long-Term Impacts and Mitigation . . + « . « . .« .

REFERENCES
FIGURES
FIGURE 1 PROJECT LOCATION . « o & o & & s o = &+ =
FIGURE 2 PROPOSED WASTEWATER COLLECTION SYSTEM
AND EFFLUENT DISPOSAL SYSTEM . . . . . .
FIGURE 3 TYPICAL FLOW DIAGRAMS FOR WASTEWATER
TREATMENT ALTERNATIVES . + « « +» « - & &
FIGURE 4 WASTEWATER TREATMENT FACILITY (WWTF) SITE

. . * L
» [ ] L] L]

P S e

1

177

L |

("3

2]

o)



L) L) o 1

i
| FORP—

_—

(I S

-

e L)

—J

S S

(—

INTRODUCTION

The proposed golf course complex is located in Waikane valley,
Koolaupoko District, Oahu, Hawaii. The project site occupies
over 500 acres and lies approximately 3.5 miles north of Kahaluu
(see Figure 1). It is bordered on the north by the Puu Ohulehule-
Puu Pueo Ridge, on the south by a low ridge of the Waiahole
Agricultural Park, on the east by Kamehameha Highway, with its
western (mauka) boundary cutting the 200- to 250-foot contours.

The objective of this report is to present the necessary facili-
ties planning and preliminary engineering documentation for
wastewvater infrastructure for the proposed Waikane Golf Course.
Specifically, this report addresses the following:

1. Background information on the proposed project
2. Wastewater flows

3. Proposed infrastructure alternatives

4. Impacts and mitigation

PROJECT BACKGROUND

Proposed Project

The proposed Waikane Golf Course will consist of a 27-hole golf
course, a driving range, maintenance building, and a clubhouse
complex. Several small ponds and landscaping features will be
included to function as water storage and/or storm runoff abate-
ment facilities.

The golf course will be positioned within the southern portion of
the property and west of the wetlands fronting Kamehameha High-
way.

The clubhouse will be situated in the central portion of the golf
course at the 135- to 150-foot elevation, with the driving range
situated west (mauka) of the clubhouse complex.

L T - s A R—— " R



- {
Kauai
: e, . PROJECT N -
Niihau . LOCATION !
Molokai-
AHU == C .
o Lanaic’%ma“' = -
“°Kahoolawe -
, Hawaii B
'n o SUakuA o ‘
GDSTATE OF HAWAII
|
| LOCATION .. " ¥
| TMK. - 4-8-04:4"" -
' 4-8-06:8 i
428144000 L
e SE T
-;\Qa.ii'i.hn‘.}:::‘ R -
| @
FIGURE 1 rj . :
1000 0 1000 2000 3000 PROJECT LOCATION ! .
™l ™ et I, el )
SCALE IN FEET . L
. 2 -




(S

b

L

The maintenance building will be located in the lower portion of
the golf course (50- to 60-foot elevation), west (mauka) of the
wetlands.

Topographic Features

The elevation of the project site ranges from about 10 feet above
mean sea level fronting Kamehameha Highway to 250 feet along the
western boundary. The terrain is extremely hilly along the
northern boundary, with slopes in excess of 30 percent over most
of the area.

A swamplike low area, classified as "wetlands" by the U.S. Army
Corps of Engineers is situated on the eastern portion of the
property.

Wwaikane Stream traverses the property and discharges into Kaneohe
Bay. Waikane Stream has a drainage basin of 1,800 acres and a
perennial mean discharge of 8.3 cfs (measured by a gauge station
at the 75-foot elevation).

The southern portion of the site has numerous ridges and rela-
tively small plateaus.

Climate

The median annual rainfall ranges from 65 inches in the. lower
edges of the property to 79 inches in the western (mauka) bound-
ary. Rainfall increases to approximately 200 inches at the head
of the Waikane watershed, the crest of the Koolau Range. Sea-
sonal variation in rainfall is typified by the wet winter months
and the generally dry summer months.

The temperature is generally mild and uniform. Data indicate
that February is normally the coolest month, with a mean annual
temperature of 68 degrees F, while September is generally the
hottest month, averaging 80 degrees F.

e batns o A i e o P




The prevailing north-northeast tradewinds generally make for a
comfortable environment, even during periods of high relative

humidity.

1.and Use and Zoning Designation

The majority of the property is presently designated Agricultural
by the State Land Use Commission. A small portion of the prop-
erty (Tax Map Key:4-8-14:4) is designated Conservation. All of
the proposed activities will take place within the lands desig-

nated Agricultural.

The majority of the land is zoned Ag-2, with a smaller portion
(Tax Map Key:4-8-14:4) zoned Preservation (P-1).

EXISTING WASTEWATER FACILITIES

The proposed golf course is located in the Waikane-Hakipuu
planning area, as designated by the Facility Planning Process
(step 1) of the U.S. Environmental Protection Agency’s Construc-
tion Grants Program.

As of 1977, there were 125 houses in the entire Waikane-Hakipuu
area. Generally, the houses are widely scattered on large lots.
Cesspools are presently used for the disposal of wastewater.

The 1980 Facility Plan by R.M. Towill recommended the continued
application of cesspools for wastewater disposal. The factors
justifying this approach are--

1. Low population density;
2. Low cost per home; and

3. Low population growth projections.

PROJECTED WASTEWATER FLOWS

Wastewater flows from the golf course are anticipated to be
primarily generated from clubhouse activities. These activities
jnclude meal preparation and other related activities; personal

e e e~ Coem- C——

e ———— b -
Syaty PR

e 87



Ll

i

L ]

(-

L1 i

e d

(S

[

I

hygiene, including toilet, lavatory, and showers; and a laundry
area for washing towels. A small portion of the wastewater flow
will be generated from the employee restrooms and service sinks
in the maintenance building, o

The estimated average wastewater design flow is 20,000 gpd, based
on calculations for water use. Wastewater generated from the

golf course activities will be of typical domestic composition.

PROPOSED WASTEWATER INFRASTRUCTURE

This section will address three major components of the waste-

water infrastructure related to the proposed Waikane Golf Course:
(1) the wastewater collection system; (2) treatment alternatives;
and (3) effluent disposal. Wastewater infrastructure will exclu-
sively serve the Waikane Golf Course development. No other areas
are planned to be serviced by this wastewater treatment facility.

Coliection System

The proposed wastewater collection system is presented on Fig-
ure 2. The collection system is located along the proposed
roadways, as shown, for ease in construction and maintenance.

A gravity sewer will convey wastewater to the wastewater treat-
ment facility site from a sewer manhole at the intersection of
the golf course access road and the wastewater treatment facility
access road. The sewer manhole will receive wastewater flows
from two sources: (1) a gravity sewer from the clubhouse, and

(2) a force main from the maintenance building site. Due to site
topography, the maintenance building requires a small pumping
station for wastewater transport.

Treatment Alternatives

Two alternatives are considered for treatment of wastewater
generated at the proposed golf course: stabilization ponds and
mechanical methods. A typical flow diagram of the two alterna-
tives is shown on Figqure 3.



W3I1SAS 1vS0OdSid 1334 NI 31¥3S
ININTd43 ANY 08 . Sy N,

W3LSAS NOILDITIOD
H3a1VMILSYM a3S0dOHd

¢ 3HNYId

ALIIOVA INIWLVIHL HILVMILSYM

s
e
. ..'"\|.-.“_- «)
A .

) ...«...”...kn..v.... A
HIMIS ALIAVHDES

NIV g0u04

T edd m..-.u.v

LS
M,
P

o

L0 R

NOILV1S d /2._ IDYMIS-

——




. ALTERNATIVE 1 - STABILIZATION POND
AR . RECYCLE
AAW ®
WW > H
POND 1 POND 2 | EILTRATION CHLORINATION

SCREENING :
i
ALTERNATIVE 2 — MECHANICAL TREATMENT
) AR l
| raw -
|oww FILT c
_ SCREENING RATION HLORINATION
_ WAS

HOLDING

- TANK
- WAS TO C&C WWTF
~ FOR TREATMENT & DISPOSAL
- ~ LEGEND
1 P - PUMP
N WW — WASTEWATER FIGURE 3

WWTE - WASTEWATER TREATMENT TYPICAL FLOW DIAGRAM

FACILITY FOR WASTEWATER

- WAS — WASTE ACTIVATED SLUDGE TREATMENT ALTERNATIVES

7

o L

- — e e s bR =




Alternative 1 = Stabilization Ponds

Facultative ponds are the most common type of stabilization
pond and the easiest to maintain. A pond depth of 6 feet is
typical, providing aerobic stabilization in the upper layer,
anaerobic fermentation in the lower layer, and sludge
storage. Mechanical aeration is generally not required due
to surface reaeration by winds and oxygen production by
photosynthetic algae. However, aerating the headworks is
recommended as an odor control measure. Pond effluent is
normally filtered for additional removal of algae and

suspended solids and disinfected by chlorination.

Based on a projected wastewater flow rate of 20,000 gpd, a
total of 30,000 square feet of pond surface area is
required. Thus, two ponds operating in series will require
15,000 square feet each. Berms 10 feet wide, encircling the
ponds, provide sufficient access for mowing machines and
vehicles used for maintenance. Berm walls normally provide
2-foot freeboard above the maximum liguid level to prevent
overtopping. Wall slopes of 4 horizontal to 1 vertical on
the inside face and 3 horizontal to 1 vertical on the
outside should be incorporated in the pond construction.

The entire wastewater treatment facility would require about
80,000 square feet of fenced area to accommodate the ponds,
berms, perimeter and access roads, office/storage.building,
filter, chlorination facilities, pumps, piping, and appur-
tenances.

Alternative 2 - Mechanical Methods

The sequencing batch reactor (SBR) is a fill-and-draw,
nonsteady state activated sludge process. Bach SBR, operat-
ing in batch treatment mode, provides equalization, aera-
tion, and clarification in a timed sequence. Thus, exten-—
sive piping and multiple tanks for these processes are nhot
required. Two SBRS operating alternately are required. The

e e et e oo e 1 R S i T A ——

-

ot

[ —1

1

1

At O



1

S

L]

R S

(

...

i

SBR concept is generally favored where the quantity of
wastewater flows is highly variable.

In addition to the SBRs, the following will also be
required: headworks with manual bar screen, filtration unit,
chlorination facilities, access road, office/storage build-
ing, pumps, piping, and appurtenances. A total fenced area
of 50,000 square feet should be sufficient for this waste-
water treatment facility alternative.

Tt is desirable to exclude solids treatment, stabilization,
and dewatering facilities from the wastewater treatment
facility due to space 1imitations and possible odor prob-
jems. Currently, the City and county of Honolulu will
accept waste activated sludge (WAS) from private wastewater
treatment facilities free of charge. The owner must arrange
and finance pumping of the WAS to one of four WAS disposal
Jocations on the island. Disposal of WAS at the approved
locaticons (Kalihi, Pearl City, Waianae, and Ewa Beach)
requires a permit from the Division of Wastewater Manage-
ment.

Waste activated sludge will be stored in a holding tank
prior to transport to the City and County for treatment.
The holding tank will be aerated toc maintain aerobic condi-
tions, thus reducing odors. Based on typical domestic
wastewater conditions, approximately 600 gpd of waste
activated sludge is expected. The holding tank will be
pumped one to two times a week by tanker truck to transport
waste activated sludge for treatment.

Selection of Treatment Alternative

The use of stabilization ponds for wastewater treatment is
favorable due to the relative technical simplicity in operation
and maintenance compared to mechanical treatment methods.
However, a major disadvantagé of this form of treatment is the
requirement of large areas of flat land. The absence of avail-
able flat land within the project site--particularly within the




WWTP site (see Figure 4)--makes stabilization ponds an unfavor-
able alternative. The proposed method of wastewater treatment is
by sequencing batch reactor.

Effluent Disposal

Treated effluent will be pumped to a golf course pond located
across the clubhouse access road northeast of the wastewater
treatment facility site. Effluent in the pond will be diluted
with nonpotable water from the main irrigation pond and used to
irrigate portions of the golf course makai of the Board of Water
Supply’s no-pass line (see Figure 2). Approximately 2 percent of
daily irrigation water requirement can be supplied by wastewater
effluent.

Effluent storage in the golf course pond would also provide
additional treatment due to disinfection by ultraviolet radiation
from the sun.

IMPACTS AND MITIGATION

Short-Term Impacts and Mitigation

Short-term impacts would be construction related and may include
dust, noise, and traffic disruption along Kamehameha Highway.
Traffic would be affected primarily by trucks and heavy equipment
entering and leaving the wastewater treatment facility site,
while dust and noise would occur from construction activities.
These impacts can be mitigated by implementing a watering program
for dust control, regulating the hours of construction to mini-
mize the impact of noise on adjacent neighbors, and scheduling
construction traffic during off-peak hours.

Long-Term Impacts and Mitigation

Irrigation of portions of the golf course with treated effluent
will reduce the demand for irrigation water from nonpotable
onsite wells.

10

)

1

[

(I

|

€

.

t

.



]

L.

T R

}

i 4 b

SCALE IN FEET

PROPERTY LINE

FIGURE 4

WASTEWATER TREATMENT
FACILITY (WWTF) SITE

- e e e e



Possible negative impacts due to the wastewater treatment and
disposal plan are-=~

1. odors generated from the wastewater treatment facility
and effluent storage pond;

2. Noise from equipment at the wastewater treatment
facility:; and

3. visual impacts due to the location of the wastewater
treatment facility on the golf course grounds.

With proper operation, objectionable odors should not be gener—
ated from the wastewatex treatment facility or effluent storage
pond. Maintenance of aerobic conditions will minimize odor
generation; thus, portions of the facility prone to septic
conditions (i.e., headworks, WAS holding tank) will be aerated
for odor control. The exclusion of solids treatment units is
another odor control measure.

Pumps and blowers are the primary noise-generating equipment at
the wastewater treatment facility requiring noise abatement.
Enclosures for pumps and locating blowers within the blower room
of the control building will reduce the impact of operating

noises.

Landscaping around the wastewater trreatment facility perimetér'
fence will reduce the visual impact of the facility on the golf

course users.

12

P |

23



—J !

L.J CJ

) L]

—

Jor el

[N
1
| S

H
Lt

[

REFERENCES

Metcalf & Eddy, Inc., Wastewater Engineering: Treatment,
Disposal, Reuse, 2nd Edition, 1979.

U.S., Environmental Protection Agency, Municipal Wastewater

Stabilization Pond Design Manual, October 1983.




Lod L3

L]

]

APPENDIX C
Water Supply Report




; 1
[N

-

-

]
1
-

(S R SR R S

L.t

)

{1 [}

.

WATER SUPPLY REPORT
FOR THE
PROPOSED WAIKANE GOLF COURSE

WAIKANE, KOOLAUPOKO, OAHU, HAWAII

Prepared for:

Waikane Development Company
Honolulu, Hawaii

Prepared by:
Engineering Concepts, Inc.
250 Ward Avenue
Honolulu, Hawaii 96814

October 1988

A T R B Gt et bt AR bt e Ll ) e

M e g il

ST, |



CONTENTS

INTRODUCTION . .+ o « + = o « + o « o
PROJECT BACKGROUND . . « « = =« =« - =

Proposed Project . .

Topographic Features . . . . . -
Climate .- ¢« « o« ¢ o o o &+ =+ < =
Land Use and Zoning . . . . .

EXISTING INFRASTRUCTURE . . « + « =«
PROJECTED WATER DEMAND . . . - + - -
PROPOSED DEVELOPMENT . . « = « « =

Potable Water System . . . . .« -
Nonpotable Water System . . . -

POTENTIAL IMPACTS AND MITIGATION

REFERENCES

FIGURES
FIGURE 1 PROJECT LOCATION . . .
FIGURE 2 EXISTING BWS SYSTEM .
FIGURE 3 PROPOSED WATER SYSTEM

ik AL, 34 o e st b i s bt

- . - . . . - - . -

- - - - . - . . - - .

- . . . - - - - -

- . - . - . - . . -

. L] . . - - . . . - .

- - . - . . . - . -

- . ] - ] - . - . -

. - . . . - - - .

. . . . . - . - - . .

. . . - . . - . . .

. - - . - . - . - - -

L] . . - - . . - L - -